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Reference number / Type of cement / I.jJ\.t;.

To the /4p .,oJ14iYl!~.,.,.n.:.o....n 4';a..! ~IJOlI .:.o....u Ualt 4s~1 Sampling date I 1/4/2019 - Testing date I 7/4(2019

COMPONENT % TEST
LIMITS * CONFORM

RESULT
Si02 20.50 ..................
Ah03 5.73 ..................
Fe203 3.43 ..................

00
CaO 61.78 ..................- MgO 3.70 <= 5%tr:

~ <=2.5 if C3A < 5...,J S03 2.42-c <=2.8 if C3A> 5
~ LOSS ON IGNITION 1.77 <=4%
...,J Total 99.33-<U INSOLUBLE RESIDUE 0.52 <= 1.5
1-1

~
FREE LIME 1.58 ...............

L.S.F 0.90 0.66 -1.02o M.S 2.24 .................
M.A 1.67 ..................
C3S 39.00 ..................
C2S 29.34 ..................
C3A 9.39 <=3.5 for S.R.P.C

C4AF 10.43 ..................

PHYSICAL TEST
TEST RESULT LIMITS * CONT'ORM

Initial 120 >= 45 minSetting Time
Final 3:00 <= 10 hr

Fineness ( Blaine) 2800 >=230 m1/kg forO.P
>=250 m2/kg forS.R.P.C

Compressive ~
3day 20.9 >= 15 MN/m2

Strength \ 7day 28.5 >=23 MN/m2
Soundness (Autoclave)% 0.26 <= 0.8

Residue % I 901l 8.48
I 180fl 0.73

* According to T.Q.S No. 5/1984 Final Result I O)(_
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;uM""~_AS":'-
Iraqi C~ment Statlt' Co.

Reference number / Type of cement / (.F'~
To the /"+_,;.II4ijll/ ~#1.:.4.o..J1 ~;""'/4,.iI.)LII.:.o....u ~I ts~ Sampling date 1 8/412019 - Testing date 1 141412019

COMPONENT % TEST LIMITS * CONFORMRESULT
Si02 20.50 ..................
Ah03 5.75 ..................
Fe203 3.38 ...................

r:n CaO 61.69 ........................ MgO 3.67 <= 5%r:n
>- <=2.5 if C3A < 5
~ S03 2.44 <= 2.8 if C3A> 5
~ LOSS ON IGNITION 1.83 <=4%
....l Total 99.26<U INSOLUBLE RESIDUE 0.54 <= 1.5.....
::E FREE LIME 1.59 ...............
I.Ll

L.S.F 0.90 0.66 -1.02::t:
U M.S 2.25 .................

M.A 1.70 ..................
C3S 38.45 ..................
C2S 29.76 ...................
C3A 9.52 <=3.5 for S.R.P.C

C~ 10.28 ...................

PHYSICAL TEST
TEST RESULT LIMITS * CONFORM

Initial 125 >= 45 minSetting Time
Final 3:05 <= 10 hr

Fineness ( Blaine) 2805 >=230 m-Zlkg forO.P
>=250 m2/kg for S.R.P.C

Compressive 3day 21.2 >= 15 MN/m2
Strength 7day 29.2 >=23 MN/m2
Soundness (Autoclave)% 0.27 <= 0.8

Residue % I 9011 8.15
I " 180J! '" 0.73' ... ,

. ,.

• According to l.Q.SNo. 5/1984
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Doc. No: - NF116103 Issue Date: - May 2018
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<U.II)OJI..-....u_.u.~
Iraqi Cement SU"~ Co.

Reference number / Type of cement / 1.j:Jlc.

To the /...,._,;II ~_J)II ~I .:.M...II ~j.&.a 14.liI.)l'l1 .:.w..JI t.I..n ~~I Sampling date / 15/412019 - Testing date / 21/412019

COMPONENT % TEST LIMITS * CONFORMRESULT
sro, 20.48 ...................
Ah03 5.73 ...................
Fe203 3.43 ..................

r/} CaO 61.69 ..................- MgO 3.64 <= 5%r.n>< <=2.5 if C3A < 5~ S03 2.43< <=2.8 if C3A> 5Z LOSS ON IGNITION 1.79 <=4%-c
~ Total 99.20
o lNSOLUBLE RESIDUE 0.51 <= 1.5
~ FREE LIME 1.56 ...............
~ L.S.F 0.90 0.66 -1.02::co M.S 2.24 .................

M.A , 1.67 ..................
C3S 38.74 ..................
C2S 29.50 ..................
C3A 9.39 <=3.5 for S.R.P.C

C4AF 10.43 ...................

PHYSICAL TEST
TEST RESULT LIMITS * CONFORM

Initial 115 >== 45 minSetting Time
Final 2:55 10 hr<=

Fineness ( Blaine) 2762 >=230 m~/kg for O.P
>=250 m2/kg for S.R.P.C

Compressive 3day 20.5 >=15 MN/m2
Strength 7day 28.9 >=23 MN/m2--
Soundness (Autoclave)% 0.28 <= 0.8

Residue % I 90Ji 9.74
I 180~ 0.86

• According to l.Q.S No. 5/1984 Final Result ok
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